Filed: 9/15/2022 5:36:36 PM WEQC

Darwin Dyck

See attached uploaded file with yellow/green highlights and general comments that have been
included.



O©oOoO~NOoO Ok~ WwWN PR

DRAFT 11/5/21

CHAPTER 12
Design and Construction Standards for Public Water Supplies
Section 1. Authority.

These standards are promulgated pursuant to Wyoming Statute (W.S.) §§ 35-11-101 through 35-
11-2005. Specifically, W.S. § 35-11-302 requires the Administrator to establish standards for the
issuance of permits for construction, installation, modification, or operation of any public water

supply.
Section 2. Applicability.

@) This Chapter contains the minimum standards for the design and construction of
public water supplies that are required to obtain a permit under W.S. § 35-11-301(a)(iii) and
[...]
feeds. The feeders shall be accurate to within five percent of any desired feed rate.

(B)  The application of hydrofluosilic acid, if into a horizontal pipe,

shall be in the lower half of the pipe. Fluoride compounds shall not be added before lime soda or
ion exchange softening.

12-39



1762
1763
1764
1765
1766
1767
1768
1769
1770
1771
1772
1773
1774
1775
1776
1777
1778
1779
1780
1781
1782
1783
1784
1785
1786
1787
1788
1789
1790
1791
1792
1793
1794
1795
1796
1797
1798
1799
1800
1801
1802
1803
1804
1805
1806

DRAFT 11/5/21

(C)  Afluoride solution shall be applied by a positive displacement

pump.
(D)  The solution shall not be injected into a point of negative pressure.

(E)  All fluoride feed lines and dilution water lines shall be isolated
from the potable water supplies by either an air gap above the solution tank or a reduced pressure
principle backflow preventer.

(F)  Water used for sodium fluoride solution shall have a hardness not
exceeding 45 mg/L.

(G)  Flow meters for treated water flow and fluoride solution water
shall be provided.

(iii)  Provisions shall be made to allow the transfer of dry fluoride compounds
from shipping containers to storage bins or hoppers that minimize the quantity of fluoride dust
that enters the room where equipment is installed.

(A)  The transfer system shall be equipped with an exhaust fan and dust
filter that places the hopper or storage bin under negative pressure.

(B)  Air exhausted from fluoride handling equipment shall discharge
through a dust filter to the atmosphere outside the building. The discharge shall not be within 50
feet of a fresh air intake for the building;

(C)  Afloor drain shall be provided for cleaning equipment and
maintenance.

(iv)  The following methods are acceptable for fluoride removal:

(A)  Activated alumina may be used in open gravity filters or pressure

filter tanks.
(B)  The minimum media depth shall be five feet.
(C)  The loading rate shall not exceed 4 gpm/ft2.
.8 (D)  The mesh size for the alumina media shall be between #28 and
#48.

(E) Media regeneration facilities shall be provided and shall include
both weak caustic and weak acid systems.

(F) Bone char filtration or lime softening with magnesium addition.

12-40



1807
1808
1809
1810
1811
1812
1813
1814
1815
1816
1817
1818
1819
1820
1821
1822
1823
1824
1825
1826
1827
1828
1829
1830
1831
1832
1833
1834
1835
1836
1837
1838
1839
1840
1841
1842
1843
1844
1845
1846
1847
1848
1849
1850
1851
1852

DRAFT 11/5/21

(v) Water that is unstable due either to natural causes or to subsequent
treatment shall be stabilized.

(vi)  Facilities shall have the capability of feeding both acid and alkalinity.

(vii)  Unstable water created by ion exchange softening shall be stabilized by an
alkali feed.

(viii) Laboratory equipment shall be provided to determine the effectiveness of
stabilization treatment. This shall include testing equipment for hardness, calcium, alkalinity, pH,
and magnesium at a minimum.

(m)  Taste and odor control equipment shall comply with the following requirements:

Q) Open or closed, granular activated carbon absorption units may be used to
absorb organics for taste and odor control, subject to the following requirements:

(A)  The loading rate shall not exceed 10 gpm/ft2.
(B)  The minimum empty bed contact time shall be 20 minutes.

(C)  The pH of the water shall be less than 9.0 with a turbidity of less
than 2 TU when using packed beds.

(D)  There shall be provisions for moving the carbon to and from the
contactors.

(E)  Contactors may be upflow or downflow design. A single unit is
acceptable for countercurrent upflow designs. Downflow designs shall have two or more parallel
units.

(F) Contactors shall be designed as open gravity or pressure bed.
Pressure contactors shall have an air-vacuum relief valve fitted with a stainless-steel screen to
prevent plugging.

(G)  The contactor materials of construction shall be concrete, steel, or
fiberglass reinforced plastic. Steel vessels shall be protected against corrosion. Inlet and outlet
screens shall be made of stainless steel or other suitable materials.

(H)  There shall be provisions for flow reversal and bed expansion.
Backwashing facilities shall provide up to 50 percent bed expansion and meet the backwash
criteria as rapid filters.

(iii)  If ozone is used for taste and odor control, there shall be at least 30

minutes of contact time to complete all reactions. The minimum applied feed rate of ozone shall
be 15 mg/L.

12-41


Minimum contact time and minimum applied feed rate should be site specific based on jar testing and/or pilot testing.  Reduced contact time and/or lower feed rate may be required to minimize formation of DBPs.  Required contact time and feed rate could also be dependent upon use of GAC in conjunction with ozone to control taste and odor. 


1853
1854
1855
1856
1857
1858
1859
1860
1861
1862
1863
1864
1865
1866
1867
1868
1869
1870
1871
1872
1873
1874
1875
1876
1877
1878
1879
1880
1881
1882
1883
1884
1885
1886
1887
1888
1889
1890
1891
1892
1893
1894
1895
1896
1897
1898

DRAFT 11/5/21

(n) Microscreens shall comply with the following requirements:

Q) A microscreen shall be allowed as a supplement to treatment, but it shall
not be used in place of filtration or coagulation;

(i) The screen shall be capable of removing suspended matter from the water
by straining;

(i) Screens shall be made of corrosion-resistant material;
(iv)  Bypass piping shall around the unit shall be provided;

(V) There shall be protection against back siphonage when potable water is
used for washing the screen; and

(vi)  Wash water shall be wasted and not recycled to the microscreen.
(o) Membrane technologies shall comply with the following requirements:

(i Proposed membrane treatment processes shall comply with the
requirements of Section 6 of this Chapter. Protocols for pilot plant testing shall incorporate
guidance or procedures from the Membrane Filtration Guidance Manual, Chapter 6.

(i) All proposed membrane filters shall demonstrate third-party validation for
the removal of giardia or cryptosporidium. Removal efficiency shall be determined through
challenge testing as outlined in the Membrane Filtration Guidance Manual and one of the
following:

(ili))  Membranes that are used as final compliance filters of a multiple
treatment barrier approach shall meet the requirements of 40 CFR Part 141; or

(iv)  All surface water or groundwater under direct influence (GWUDI)
systems using membrane technology shall demonstrate minimum disinfection that meets 4.0-Log
virus inactivation.

(p) Bag and cartridge filters shall comply with the following requirements:

0] Facilities that propose bag or cartridge filters shall comply with the
procedures identified in Section 6 of this Chapter.

(A)  Filter performance will be based on cryptosporidium oocyst
removal;

(B)  The filter shall demonstrate at least a 2-log removal of particle size
1 micron and above;

12-42


Delete the word "shall".


1899
1900
1901
1902
1903
1904
1905
1906
1907
1908
1909
1910
1911
1912
1913
1914
1915
1916
1917
1918
1919
1920
1921
1922
1923
1924
1925
1926
1927
1928
1929
1930
1931
1932
1933
1934
1935
1936
1937
1938
1939
1940
1941
1942
1943
1944

DRAFT 11/5/21

(C)  Removal efficiency shall be determined through challenge testing
as outlined in Membrane Filtration Guidance Manual, Chapter 3; and

(D)  The performance demonstration shall be specific to the
corresponding housing and type or model of filter. Any other combination of housing and filter
that could be used for treatment shall also demonstrate filter efficiency.

(i) Applicants shall include documentation that the proposed bag or cartridge
filter has received third-party validation for the removal of giardia and cryptosporidium.

(iii)  Filter and housing specifications shall include a description of the
materials of construction, surface area per filter, the minimum and maximum operating pressure,
and shall be evaluated under NSF/ANSI 53.

(iv)  System components such as housing, bags, cartridges, gaskets, and O-
rings shall comply with NSF/ANSI/CAN 61 for leaching of contaminants.

(V) A means for monitoring the performance of the filter shall be provided and
shall include at a minimum flow meters and valves, pressure gauges, and sample taps.

(vi)  The proposed design shall specify chemical compatibility limitations.
(vii) A minimum of two filter housings shall be provided.

(A)  Bag or cartridge filters that are used as final compliance filters of a
multiple treatment barrier approach shall meet the requirements of 40 CFR Part 141.

(viii)  All surface water or GWUDI systems using bag or cartridge filter
technology shall provide at minimum disinfection that meets 4.0-Log virus inactivation and 0.5-
Log Giardia inactivation.

(o) Pre-engineered water treatment plants shall comply with the following
requirements:

(1 Pre-engineered water treatment plants shall be permitted on a case-by-case
basis for specific process applications and flow rates. Multiple units may be installed in parallel
to accommodate flow rates.

(i) Pre-engineered water treatment plant equipment shall be designed in
accordance with NSF/ANSI/CAN 61 and NSF/ANSI/CAN 372.

(iv)  Pre-engineered water treatment plants shall comply with the procedures in

Section 6 of this Chapter to obtain data that demonstrates the treatment effectiveness of the
treatment for the source water and the proposed application.

12-43



1945
1946
1947
1948
1949
1950
1951
1952
1953
1954
1955
1956
1957
1958
1959
1960
1961
1962
1963
1964
1965
1966
1967
1968
1969
1970
1971
1972
1973
1974
1975
1976
1977
1978
1979
1980
1981
1982
1983
1984
1985
1986
1987
1988
1989
1990

DRAFT 11/5/21

(v) Each component and process of the pre-engineered water treatment plant
shall demonstrate compliance with the applicable design criteria of the respective treatment
processes of this Chapter.

(9] Wastes shall be handled and disposed of as follows:

Q) The sanitary and laboratory waste from water treatment plants, pumping
stations, or simple well systems, shall not be recycled to any part of the water plant. Waste from
these facilities shall be discharged directly into a sanitary sewer when feasible or a permitted, on-
site disposal system.

(i) Brine waste from ion exchange plants, demineralization plants, and other
similar facilities may not be recycled to the water plant. Where discharging to a sanitary sewer, a
holding tank shall be provided to prevent the overloading of the sewer and interference with the
waste treatment process. Where disposal to an off-site waste treatment system is proposed, the
sewer and treatment facility shall have the required capacity and dilution capability.

(ili)  The design of sludge lagoons shall also include:

(A)  The location of the lagoon shall be protected from the 100-year
flood.

(B) A means of diverting surface water runoff so that it does not flow
into the lagoon.

(C)  The freeboard shall be a minimum of three feet.
(D)  An adjustable decanting device for recycling the overflow.
(E)  An accessible effluent sampling point.
(iv)  Land application of liquid lime softening sludge;
(v) Disposal at a landfill;
(vi)  Mechanical dewatering of sludge may be used.
(vii)  Recalcination of sludge may be used.
(viii)  Lime sludge drying beds shall not be allowed.
(s) Acceptable methods of treatment and disposal of alum sludge are as follows:
Q) Lagoons may be used as storage and interim disposal. Lagoons used for

storage shall have a volume of at least 100,000 gallons for every 1,000,000 gpd of facility water
treating capacity.

12-44


Add initial paragraph to cover handling and disposal of typical process waste to include filter backwash waste, filter flushing cycles, filter-to-waste and clean-in-place MF/UF waste.  Require backwash waste basin / holding tank where discharging to a sanitary sewer.  Also include reference to EPA Filter Backwash Recycle Rule and limitations of recycle flow - 10% of treatment capacity. 


1991
1992
1993
1994
1995
1996
1997
1998
1999
2000
2001
2002
2003
2004
2005
2006
2007
2008
2009
2010
2011
2012
2013
2014
2015
2016
2017
2018
2019
2020
2021
2022
2023
2024
2025
2026
2027
2028
2029
2030
2031
2032
2033
2034
2035
2036

DRAFT 11/5/21

(i) Alum sludge may be discharged to the sanitary sewer only when the
system is capable of handling the waste and with the approval of the owner of the sewer system.

(iii)  Mechanical dewatering may be used.
(iv)  Alum sludge drying beds may be used.
(V) Alum sludge may be acid-treated and recovered.
(vi)  Disposal at a landfill.
Section 13.  Chemical Application.

@ 2018 TSS, parts 5.0.2(f), backflow or back siphonage prevention; 5.0.3, chemical
application general equipment design; 5.1.2(a-d), control of chemicals fed; 5.1.3, dry chemical
feeders; 5.1.4, positive displacement solution feed pumps; 5.1.5, siphon control for liquid
chemical feeders; 5.1.6, cross-connection control; 5.1.8, in-plant water supply; 5.1.9(a)(1-3),
5.1.9(b) and (d), storage of chemicals; 5.1.10, bulk liquid storage tanks; 5.1.11 is herein
incorporated by reference for day tanks; 5.1.12, feed lines; 5.1.13 for handling; 5.1.14, housing;
5.3.2, respiratory protection for operators; 5.3.3, leak detection systems; 5.4.1 (d)(1-5), 5.4.1
(d)(7-10), 5.4.1 (f) and (h), are herein incorporated by reference for the design of chlorine feed
and storage areas; 5.4.2, design of acid and caustic systems; 5.4.3, design of sodium chlorite
systems; and 5.4.4, design of sodium hypochlorite systems, are herein incorporated by reference.

(b) Chemical application facility designs shall comply with the following
requirements:

Q) A separate feeder shall be used for each chemical applied.

(i)  Chemical storage tanks shall be constructed of materials that are resistant
to the chemicals stored. The tank shall maintain structural integrity while in use.

Section 14.  Pumping Facilities

€)) 2018 TSS, parts 6.1, pumping facility location; parts 6.2(b-e), the general design
of the pump station; 6.2.1, suction wells; 6.2.2(a-b), equipment servicing; 6.3.2, pump priming;
6.6.1, valves; 6.6.3, gauges and meters; 6.6.4, water seals; 6.6.5, controls, and 6.6.6, standby
power, are herein incorporated by reference.

(b) Stairways and/or ladders shall be provided between all floors and in pits or
compartments that must be entered.

(© Pumping facilities shall be heated to maintain a minimum temperature of 40
degrees Fahrenheit if typically unoccupied and 50 degrees Fahrenheit if normally occupied.

12-45



2037
2038
2039
2040
2041
2042
2043
2044
2045
2046
2047
2048
2049
2050
2051
2052
2053
2054
2055
2056
2057
2058
2059
2060
2061
2062
2063
2064
2065
2066
2067
2068
2069
2070
2071
2072
2073
2074
2075
2076
2077
2078
2079
2080
2081

DRAFT 11/5/21

(d) Pumping station ventilation designs shall demonstrate that:
Q) All areas of the pumping station that are accessible shall be ventilated.
(i) Ventilation may be continuous or intermittent.
(iii) ~ Drywell ventilation shall provide:
(A) At least six air changes per hour if continuous; and

(B) At least 30 air changes per hour if intermittent with an automatic
start upon operator entry into the area.

(iv)  Wetwell ventilation shall provide 12 continuous air changes per hour or 60
intermittent air changes per hour and be designed to permit the use of portable blowers that will
exhaust the space and supply fresh air during the access periods.

(e) Dehumidification equipment shall be provided in below-ground pumping stations.
The equipment shall be sized to maintain a dewpoint at least 2 degrees Fahrenheit below the
coldest anticipated temperature of the water to be conveyed in the pipes.

U] All pumping stations that are manned four or more hours per day shall be
provided with potable water, lavatory, and toilet facilities. The waste shall be discharged to the
sanitary sewer or an on-site waste treatment system.

(9) Pump design shall comply with the following requirements:

(1 At least two pumps shall be provided. With the largest pump out of